



4207-1 Milgen Road, Columbus, GA 31907

Telephone: 706-940-0049

www.texttest.com

TextesT Report: 17181-3

Date: 11/1/24

Page: 1 of 1

CLIENT

PEARLWEAVE CORP.

30 Pine Street

NEW ROCHELLE, NY 10801

ATTN: Jeremy Chatoor

SAMPLE IDENTIFICATION:

1. #84-DOUBLE 7-1/2" DIAMOND MESH B
COLOR: BLACK

FLAMMABILITY

NFPA 701 (2023) TEST 2

FOLDS

After Flame
(Seconds)

Char Length
(mm)

Drip Burn
(Seconds)

SPECIMEN *

#1

0.0

245.0

0.0

#2

0.0

285.0

0.0

#3

0.0

200.0

0.0

#4

0.0

235.0

0.0

PASS

* Specimens were conditioned at least 24 hours at 20±5°C before testing.

CRITERIA:

PASS/FAIL

REQUIREMENTS:

CHAR: 1050mm Maximum Individual

DRIP BURN: 2 Seconds Maximum Individual

AFTER FLAME: 2 Seconds Maximum Individual

COMMENTS:

The submitted sample meets the requirements of NFPA 701 (2023)
Test 2 Flammability.

TEXTTEST

Signed by Textest Manager

Lab Technician: G.T. Log# G59240